

大腸がん

レジメン名称	商品名	一般名	投与量	投与時間	投与日	1クール
mFOLFOX6	エルプラット	オキサリプラチン	85 mg/m ²	点滴静注 2時間	d1	14日
	レボホリナート	レボホリナートCa	200 mg/m ²	点滴静注 2時間	d1	
	フルオロウラシル	5-フルオロウラシル	400 mg/m ²	急速静注	d1	
	フルオロウラシル	5-フルオロウラシル	2400 mg/m ²	点滴静注 46時間	d1	
mFOLFOX6+Bev	アバスタチン	ベバシツマブ	5・10mg/Kg	点滴静注 30分 (初回90分) (2回目60分)	d1	14日
	エルプラット	オキサリプラチン	85 mg/m ²	点滴静注 2時間	d1	
	レボホリナート	レボホリナートCa	200 mg/m ²	点滴静注 2時間	d1	
	フルオロウラシル	5-フルオロウラシル	400 mg/m ²	急速静注	d1	
	フルオロウラシル	5-フルオロウラシル	2400 mg/m ²	点滴静注 46時間	d1	
mFOLFOX6+Pmab	ベクティビックス	パニツムマブ	6 mg/kg	点滴静注 60分	d1	14日
	エルプラット	オキサリプラチン	85 mg/m ²	点滴静注 2時間	d1	
	レボホリナート	レボホリナートCa	200 mg/m ²	点滴静注 2時間	d1	
	フルオロウラシル	5-フルオロウラシル	400 mg/m ²	急速静注	d1	
	フルオロウラシル	5-フルオロウラシル	2400 mg/m ²	点滴静注 46時間	d1	
mFOLFOX6+Cmab	アービタックス	セツキシマブ	250 mg/m ² (初回400mg/m ²)	点滴静注 60分 (初回2時間)	d1,8	14日
	エルプラット	オキサリプラチン	85 mg/m ²	点滴静注 2時間	d1	
	レボホリナート	レボホリナートCa	200 mg/m ²	点滴静注 2時間	d1	
	フルオロウラシル	5-フルオロウラシル	400 mg/m ²	急速静注	d1	
	フルオロウラシル	5-フルオロウラシル	2400 mg/m ²	点滴静注 46時間	d1	
FOLFIRI	イリノテカン	イリノテカン	150~180 mg/m ²	点滴静注 2時間	d1	14日
	レボホリナート	レボホリナートCa	200 mg/m ²	点滴静注 2時間	d1	
	フルオロウラシル	5-フルオロウラシル	400 mg/m ²	急速静注	d1	
	フルオロウラシル	5-フルオロウラシル	2400 mg/m ²	点滴静注 46時間	d1	
FOLFIRI+Bev	アバスタチン	ベバシツマブ	5・10mg/Kg	点滴静注 30分 (初回90分) (2回目60分)	d1	14日
	イリノテカン	イリノテカン	150~180 mg/m ²	点滴静注 2時間	d1	
	レボホリナート	レボホリナートCa	200 mg/m ²	点滴静注 2時間	d1	
	フルオロウラシル	5-フルオロウラシル	400 mg/m ²	急速静注	d1	
	フルオロウラシル	5-フルオロウラシル	2400 mg/m ²	点滴静注 46時間	d1	
FOLFIRI+Pmab	ベクティビックス	パニツムマブ	6 mg/kg	点滴静注 60分	d1	14日
	イリノテカン	イリノテカン	150~180 mg/m ²	点滴静注 2時間	d1	
	レボホリナート	レボホリナートCa	200 mg/m ²	点滴静注 2時間	d1	
	フルオロウラシル	5-フルオロウラシル	400 mg/m ²	急速静注	d1	
	フルオロウラシル	5-フルオロウラシル	2400 mg/m ²	点滴静注 46時間	d1	

レジメン名称	商品名	一般名	投与量	投与時間	投与日	1クール
FOLFIRI+Cmab	アービタックス	セツキシマブ	250 mg/m ² (初回400mg/m ²)	点滴静注 60分 (初回2時間)	d1,8	14日
	イリノテカン	イリノテカン	150~180 mg/m ²	点滴静注 2時間	d1	
	レボホリナート	レボホリナートCa	200 mg/m ²	点滴静注 2時間	d1	
	フルオロウラシル	5-フルオロウラシル	400 mg/m ²	急速静注	d1	
	フルオロウラシル	5-フルオロウラシル	2400 mg/m ²	点滴静注 46時間	d1	
FOLFIRI+Rmab	サイラムザ	ラムシルマブ	8 mg/kg	点滴静注 1時間	d1	14日
	イリノテカン	イリノテカン	150~180 mg/m ²	点滴静注 2時間	d1	
	レボホリナート	レボホリナートCa	200 mg/m ²	点滴静注 2時間	d1	
	フルオロウラシル	5-フルオロウラシル	400 mg/m ²	急速静注	d1	
	フルオロウラシル	5-フルオロウラシル	2400 mg/m ²	点滴静注 46時間	d1	
FOLFIRI+ザルトラップ	ザルトラップ	アフリベルセプト	4 mg/kg	点滴静注 1時間	d1	14日
	イリノテカン	イリノテカン	150~180 mg/m ²	点滴静注 2時間	d1	
	レボホリナート	レボホリナートCa	200 mg/m ²	点滴静注 2時間	d1	
	フルオロウラシル	5-フルオロウラシル	400 mg/m ²	急速静注	d1	
	フルオロウラシル	5-フルオロウラシル	2400 mg/m ²	点滴静注 46時間	d1	
FOLFOXIRI±Bev	アバスチン	ベバシツマブ	5mg/Kg	点滴静注 30分 (初回90分) (2回目60分)	d1	14日
	イリノテカン	イリノテカン	150 mg/m ²	点滴静注 1時間	d1	
	エルプラット	オキサリプラチン	85 mg/m ²	点滴静注 2時間	d1	
	レボホリナート	レボホリナートCa	200 mg/m ²	点滴静注 2時間	d1	
	フルオロウラシル	5-フルオロウラシル	2400 mg/m ²	点滴静注 46時間	d1	
XELOX	エルプラット	オキサリプラチン	130 mg/m ²	点滴静注 2時間	d1	21日
	カペシタビン	カペシタビン	2000 mg/m ² /day	1日2回 朝夕食後	d1-14	
XELOX+Bev	アバスチン	ベバシツマブ	7.5 mg/Kg	点滴静注 30分 (初回90分) (2回目60分)	d1	21日
	エルプラット	オキサリプラチン	130 mg/m ²	点滴静注 2時間	d1	
	カペシタビン	カペシタビン	2000 mg/m ² /day	1日2回 朝夕食後	d1-14	
XELOX+Cmab	アービタックス	セツキシマブ	250 mg/m ² (初回400mg/m ²)	点滴静注 60分 (初回2時間)	d1,8,15	21日
	エルプラット	オキサリプラチン	130 mg/m ²	点滴静注 2時間	d1	
	カペシタビン	カペシタビン	2000 mg/m ² /day	1日2回 朝夕食後	d1-14	
SOX	エルプラット	オキサリプラチン	130 mg/m ²	点滴静注 2時間	d1	21日
	ティーエスワン	テガフル ギメラシル オテラシル	80 mg/m ² /day	1日2回 朝夕食後	d1-14	
SOX+Bev	アバスチン	ベバシツマブ	7.5 mg/Kg	点滴静注 30分 (初回90分) (2回目60分)	d1	21日
	エルプラット	オキサリプラチン	130 mg/m ²	点滴静注 2時間	d1	
	ティーエスワン	テガフル ギメラシル オテラシル	80 mg/m ² /day	1日2回 朝夕食後	d1-14	

レジメン名称	商品名	一般名	投与量	投与時間	投与日	1クール
IRIS	イリノテカン	イリノテカン	150 mg/m ²	点滴静注 2時間	d1,15	28日
	ティーエスワン	テガフル ギメラシル オテラシル	80 mg/m ² /day	1日2回 朝夕食後	d1-14	
IRIS+Bev	アバスチン	ベバシツマブ	5mg/Kg	点滴静注 30分 (初回90分) (2回目60分)	d1,15	28日
	イリノテカン	イリノテカン	150 mg/m ²	点滴静注 2時間	d1,15	
	ティーエスワン	テガフル ギメラシル オテラシル	80 mg/m ² /day	1日2回 朝夕食後	d1-14	
XELIRI	イリノテカン	イリノテカン	200mg/m ²	点滴静注 90分	d1	21日
	カペシタビン	カペシタビン	1600 mg/m ² /day	1日2回 朝夕食後	d1-14	
XELIRI+Bev	アバスチン	ベバシツマブ	7.5 mg/Kg	点滴静注 90分 (初回90分) (2回目60分)	d1	21日
	イリノテカン	イリノテカン	200mg/m ²	点滴静注 90分	d1	
	カペシタビン	カペシタビン	1600 mg/m ² /day	1日2回 朝夕食後	d1-14	
CPT-11	イリノテカン	イリノテカン	150~180 mg/m ²	点滴静注 90分	d1	14日
Cmab	アービタックス	セツキシマブ	250 mg/m ² (初回400mg/m ²)	点滴静注 60分 初回2時間	d1	7日
Pmab	ベクティビックス	パニツムマブ	6mg/kg	点滴静注 60分	d1	14日
CPT-11+Pmab	ベクティビックス	パニツムマブ	6mg/kg	点滴静注 60分	d1	14日
	イリノテカン	イリノテカン	150~180 mg/m ²	点滴静注 90分	d1	14日